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v [}
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Actions  Help  Log off

Onthis page:  Materials  Materials Worksheets — Construction  Person Overview  Reference Data

PROJECT KDOT role for Materials User (Copied from MATERIALUSER)

Acceptance Actions Change Order

Action Relationships Conlract Administration
Daily Source Reports Contract Claims

Find Sample Conlract Permits

Mix Design Contract Progress

Product Group Sample Reviewer Assignment Coniract Specific Authorities
Sample Records Contract Time

) Contract Vendor Assets
v Matenials Worksheets

I

Confractor Evaluation
Enter Test Resulis
Meetings
Maintain Test Queue
Payment Estimate Accounting
Receive Sample at Destination Lab

Receive Sample at Lab UnitS— Click "Receive Sample at Lab Unit".

Payment Estimate Approval Decisions

Payment Estimates
Review Samples
Review Tests
v Person Overview v 0
Qualifications User Reference Employee
Q Type search criteria or press Enter  Advanced No Filter - Na Filter - Na Filter -

0 marked for deletion | 0 changed

Enter search criteria above fo see results (O Show first 10

v Reference Data

|

Administrative Offices
Alternate Test Workilow

Code Tables
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slade
Callout
Click "Receive Sample at Lab Unit".


|
v

Home ~ | Previous ~ § MyPages ~+ QISSIEVIGGLIISN) 9 0
Actions

Help  Logoff

Receive at Destination Lab  EnterTestResulis  Maintain Test Queue  Review Tests  Review Samples  Sample Records

Recsive Sample at Lab Unit

v Receive Sample at Lab Unit

Receive at Lab Unit

0, Begin typing fo search or press Enter Hl Enter "Research Concrete". |

Lab Unit
Q Typesearchcntena/ﬁpress Enter & Advanced Shoing 100172 Q Begmtypingtosearcnorﬁ_|3' Enter "Research Concrete".

2 ) I F knOWn, e nter the erial Code Material Name Lab Ref Num Sample Remar... - Dadded | 0 marked for delefion | 0 changed
032500 AGGR FOR BIT SURFACE (BM-LA) 0
Sample ID number 032500 AGGR FOR BIT SURFACE (BM-LA) 0w
0 karenr20181029102024kkr13 100172018 002032500 AGGR FOR BIT SURFACE (BM-LA) 0w
0 xkarenr20190220125320 02112019 002070610 BITUMINOUS MIXTURE (SR-12.54) 0w
0 xkarenr20190305032117 0310472019 002070610 BITUMINOUS MIXTURE (SR-12.54) 0w
0 sashwill20201116094831 1182020 074041200 H3 STEEL BOLT/TY H/UNCTD/ASTM A325 0w
0] zirkle20210426105101 0110172021 OFQOGCALS On Grade Concrels Aggregate (Limestone) Official Quality 21-2569/ QPS 2w
O se210084 Mix Design Submital 06/01:2021 HMA_125A Hot Mix Asphalt SRISM-12.54 Ilw
0 zirkle20210601010839 06/01/2021 074041100 HS STEEL BOLTITY 1/GALVIASTM A325 215000 1w
O rickbaz0210608023513 06/08/2021 PCCStructures PCC Structures and Miscellanzous Construclion 0w
1 4
Load next 50 rows Showing 10 0f72
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slade
Callout
1.  Enter "Research Concrete".

slade
Callout
2.  IF known, enter the Sample ID number.

slade
Callout
3.  Enter "Research Concrete".


0GR TEST ENVIRONMENT

Receive at Destination Lab ~ Enter Test Resufts  Maintain Test Queue  Review Tests

Receive Sample at Lab Uﬂ?

Review Samples

There are unsaved changes.

Sample Records

X

v 00

Actions  Help  Logoff

Receive at Lab Unit

Q. Research Concrete

Research Concrete Lab Unit

Lab Unit
Q slade #| pdvanced  Showng1of1

Research Concrete Lab Unit

Sample 1D * Sample Date  Material Code Material Name

Q, Research Concrete

Sample Remar...

slade20220323094258 07/26/2021
1

Select your Sample ID. |

PCCStructures  PCC Structures and Miscellaneous Construcfion

0
}

2. Click "Mark As Received".

Mark As Received & 4 0

0 added | 0 marked for delefion | 0 changed

Showing 1 of 1
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Callout
1.  Select your Sample ID.

slade
Callout
2.  Click "Mark As Received".

slade
Callout
3.  Click "Enter Test Results".


|

v
Home ~ § Previous v I MyPages v RESSNSIINIITISN) 9 0
Actions  Help  Log off

Receive At Destingtion Lab - ReceiveatLab Unit - Maintain Test Queue  Review Tests  Review Samples  Sample Records

Enter Test Results

v Sample Record Tests

v Retests

Lab Unit
Q Type search criteria or press Enter | & Advanced Q Begin typing to search or pr

No rows found maiching criteria.
0 added | 0 marked for delefion | 0 changed

1 b

|1. IF known, enter your Sample ID number.|

Showing 0 of 0

v Tests

Lab Unit
Q Type search citeriaor press Enter | & Advanced  Showing 10 7574 Q Begint)rpingtosearchorm?—p' Enter your Lab Unit. |

0 added | 0 marked for delefion | 0 changed

sample ID ¥ Lab Ref Num TestNumber *  Test Description Sample Type o Planned Test Start Date v Test Start Date Test Status Test Description Priority Due Date Material (
0 ¥karenr2018123513091111kkri0 1.0 CMS Test Results (T_MFGRD) ACC - Acceptance 100022018 101232018 10 - Testin Queue CMS Test Results (T_MFGRD) 107232018 0020325 M
0 karenr513091111kkr1 1.0 GMS Test Results (T_MAGQL) ACG - Acceptance 10/0212018 10- Testin Queue CMS Test Results (T_MAGOL) 00203250 w
0 skarenr513091111kkr11 1.0 CMS Test Results (T_MFGRD) ACC - Acceptance 100022018 1072912018 10 - Test in Queue CMS Test Resulls (T_MFGRD) 00203250 w
0 wkarenr20181029100224kkr12 1.0 CMS Test Results (T_MAGQL) ACC - Acceptance 100022018 10 - Test in Queus CMS Test Results (T_MAGAQL) 00203250 w
0 ¥karenr20181029102024kkr13 1.0 CMS Test Results (T_MAGQL) ACC - Acceptance 10/0212018 10 - Testin Queue CMS Test Results (T_MAGQL) 00203250 w
0 xkarenr20181029102024kkr13 1.0 CMS Test Results (T_MFGRD) ACC - Acceptance 1000272018 10/29/2015 10- Test in Queue CM3 Test Results (T_MFGRD) 00203250 w
0 skarenr317064453kkr14 1.0 CMS Test Results (T_MAGQL) ACC - Acceptance 1000372018 05 - Test Assigned CMS Test Results (T_MAGQL) 00203250 w
0 skarenr317064453kkr14 1.0 CMS Test Results (T_MFGRD) ACC - Acceptance 100032018 05 - Test Assigned CMS Test Resulls (T_MFGRD) 00203250 w
0 ¥karenr20190220125320 2.0 CMS Test Results (T_MFGRD) ACC - Acceptance 021212019 05 - Test Assigned CMS Test Results (T_MFGRD) 00207061 w
0 xkarenr20190305032117 1.0 GMS Test Results (T_MAGQL) AGG - Acceplance 05 - Tes! Assigned CMS Test Results (T_MAGQL) 00207061 w

1 ]

Mark Tests C

Load next 50 rows Showing 10 of 574
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slade
Callout
1.  IF known, enter your Sample ID number.

slade
Callout
2.  Enter your Lab Unit.


=0 EIR A TEST ENVIRONMENT

Receive At Destination Lab ~ Receive at LabUnit - Maintain Test Queue  Review Tests  Review Samples

Enter Test Results

v Sample Record Tests

v Refests

Q  Type search criteria or press Enter

No rows found matching criteria.

Mark Tests Complete

v Tests

Q slade

O slade20220323004258

Lab Unit

& Advanced Q Begin typing o search or pr

Lab Unit

&\ Advanced  Shovig 2012 Q Research Concrete

Research Concrete Lab Unit

1.0 PCC Permeability- KT-73, KT-79, or .. VER - Verfication

Sample Records

10 - Test in Queve

v9 0

Actions  Help  Log off

-0

0 added | 0 marked for delefion | 0 changed

|2. Click the row action button for your sample.

Showing 0 of 0

0 added | 0 marked for delefiol 0 changed

PCC Permeability- KT-73, KT-79, or ...

L
Sample D ¥ Lab Ref Num TestNumber ¥ Test Descripion Sample Type # Planned Test Start Date w Test Start Date Test Status Test Description Pril
slade20220329075734 1.0 PGC Permeability- KT-73, KT-79, or .. VER - Verification {15 Test dssioned BCLE bility- KT-73, KT-79, or ... Tasks
M w M n -
‘ (3. Click "Views". |————Sviews
Mark Tests Complete Reference Specifications
Open
Select your Sample ID. | . —
Y P [4. Click "PCC_Permeability v2". |— =>PCC_Pemeatily v o

Testers
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slade
Callout
1.  Select your Sample ID.

slade
Callout
2.  Click the row action button for your sample.

slade
Callout
3.  Click "Views".

slade
Callout
4.  Click "PCC_Permeability v2".


same s w————16. Click "Sample Record Test".|

Agency View Summary

~ PCC_Permeability

Sample ID

Inspector ID

Inspector Name

Source Name

Source Description

Mix Design

Contract

Line Number

[1. Select "VER" from the drop down. |

Insp Type:

Boil @28 days

Rapid Chloride @ 56 days

Resistivity

New

Remarks ¥

Sample ID
5lade20220329075734

Sampler ID - Name

58

Tester ID

2560

7 Days

+x @ O

Actions  Help  Log off

5. Click "Save".

-0

Sample Type

Lab Unit

Lab Unit Description

Material Code

Material Code Description

Quantity (Tons)

Project

Item Code

Inspector: Q | Begin typing to search or press EmHZ . Enter the tester

14 Days

21 Days

<—13. Enter the test result. |

28 Days

Test Result:

<14 Enter Test result.

Sample Type
VER - Verification

Quantity (Tons)

0 changed

1 added | 0 marked for deletion | 0 changed
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Callout
1.  Select "VER" from the drop down.

slade
Callout
2.  Enter the tester.

slade
Callout
3.  Enter the test result.

slade
Callout
5.  Click "Save".

slade
Callout
6.  Click "Sample Record Test".

slade
Callout
4. Enter Test result.


EnterTestResults  Maintain Test Queue  Review Samples  Review Tests

Sample Record Test Summary

v Sample Record ID: stade20220329075734 2. Click "Save".

Sample Record

Test Number: 1.0 Test Method - Description: Permeabilty - PCC Permeability- KT-73, KT-79, orAASHTO T 277

General
Testers
Retgjence Specifications

Retefts

[3. Click "Testers". |

v Test Information

Test Status

05 - Test Assigned

Priority

Default Test

Yes

Required Test
No

Due Date

&

v Sample Information

Sample Type

VER - Verification

Lab Unit

Research Concrefe - Research Concrete Lab Unit

Lab Reference Number

Test Result Value

v

Remarks

0

Planned Test Start Date

&

Test Start Date
(0312912022

Estimated Completion Date

&

Actual Completion Date

ContractID

519022262-0

Source

(00600301 - PENNY'S CONCRETE (SHAWNEE MISSION, KS)

Sample Date

Sample Record Remarks

1. Select the appropriate test result from the drop down.

v
Actions

o 0

Help  Logof

£iv0
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Callout
1.  Select the appropriate test result from the drop down.

slade
Callout
2.  Click "Save".

slade
Callout
3.  Click "Testers".


v '
IE0 A TEST ENVIRONMENT U U
Acfions  Help  Log of

Enfter TestResults  Maintain Test Queue  Review Samples  Review Tests  Sample Record

Sample Record Test Summary Save Complete X

v Sample Record 1D: slade20220329075734 3. Click "Save". 4’

Test Number: 1.0 Test Method - Description: Permeability - PCC Permeability- KT-73, KT-79, or AASHTO T 277

General
Testers Q| Type search criteria or press Enter | & Advanced  Showing3¢f3
» |1_ Enter the name of the tester. 2. Enter the action the tester performed.
Reference Speciications = 0added | O marked fordeletion | 0 changed
Retests
Tester D* ¥ Tester Action ¥ v
\l/
Q ‘ Begin typing to search or press Enter } Entered fest results
No matching results
Q slade Entered test results v
Brent Slade
Q slade Entered test results v
Brent Slade
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Callout
1.  Enter the name of the tester.

slade
Callout
2.  Enter the action the tester performed.

slade
Callout
3.  Click "Save".


I

v
EETVRA WA TEST ENVIRONMENT 0 U
Actions  Help  Log off

Enter Jest Results ~ Maintain Test Queue  Review Samples  Review Tests  Sample Record

4 " n
3. Click Home". Lummary Sov Compet N
v Sample Record I siade20220329075734 1. Click the component action button. v
Test Number 1.0 Test Method - Description: Permeabilty - PCC Permeability- KT-73, KT-79, or AASHTO T 277 Actions '
General There are o actions avaliabie
Testers Q Typesearch criteriaorpress Enter & Advanced  Shoving 3af3 Tasks
Ref Specic Generate Test Results Comparison
SIETENCE wpECIcalons -
— [2. Click "Mark Test Complete". |— S TstCopee e
Refests Views
v ion ¥
Tester ID Tester Action Atachments v
Q dweirich Performed the Test Issues
David Weirich Links
| PCC_Pemeabilty v2
Q slade Entered test results - v
Brent Slade
Q slace Entered fest results v
Brent Slade

The rest of this User Guide will need to be completed
with the "MATERIALUSER_KS SUPERVISOR" role.

11 Updated 04/22


slade
Callout
1.  Click the component action button.

slade
Callout
2.  Click "Mark Test Complete".

slade
Callout
3.  Click "Home".

slade
Text Box
The rest of this User Guide will need to be completed with the "MATERIALUSER_KS_SUPERVISOR" role.
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PROJMAN KS CO
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Receive Sample at Destination Lab
Receive Sample at Lab Unit
Review Samples

Review Tests

Verify role.

1Is Worksheets ~ Construction  Person Ovepfew

I Supervisor

v

Actions

0 0

Help  Log off

v Construction 0

Change Order

Contract Administrafion
Contract Claims

Contract Permits

Contract Progress

Contract Specific Authorities
Contract Time

Contract Vendor Assets
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Verify role.

slade
Line


I

v
Home ~ | Previous = | MyPages ~ QUSSNSWILGENILY 9 O
Aciions  Help  Logoff

Onthis page: Reference Data  Materials  Materials Worksheets  Construction  Person Overview

PROJECT KS ROLE for Material User Supervisor

¥ Reference Data

v Matenials

Acceptance Actions
Action Relationships
Daily Source Reports
Find Sample

Mix Design

Product Group Sample Reviewer Assignment

Sample Records
v Materials Worksheets e
Enter Test Results

Maintain Test Queue
Receive Sample at Destination Lab
Receive Sample at Lab Unit

Review Samples

ReviewTestsHC”Ck "ReV|eW TeStS" |

v Construction e

Change Order

Cantract Administrafion
Cantract Claims

Contract Permits

Cantract Progress

Cantract Specific Authorities
Contract Time

Contract Vendor Assets
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slade
Callout
Click "Review Tests".


[RE0CTRA TESTENVIRONMENT

Receive at Destination Lab  Receive at Lab Unit

Review Tests

v Review Tests

Enter Test Results ~ Maintain Test Queue  Review Samples

Sample Records

O,‘Trypesearch criteria or press Emeé\'l—ma-l Enter your Sample ID. |

v 00

Actions  Help  Log of

0 added (0 marked for delefion | 0 changed

# Reportable »  Lab Control Number Sample 1D * Lab Ref Num Test Description Test Result Value Test Status Actual Completion Date  Priority Due Date:
a Yes Chxkarenr31309111kkr11 wkarenr20181029100224kkr12 CMS Test Results (T_MFGRD) 1.0 PASS 50 - Test Reviewed by Level 1 1012972018
0 Yes CNsashwill20201113032348 sashwill20201113032348 Type A Cert Authorization 10 40 - Test Complete 116/2020
0 Yes Chxjfloyd20210427012128 wijfloyd20210427012128 Asphalt, Asphal sampling 10 40 - Test Complete 0412772021 v
O ves Chiifloyd20210426082416 wiifloyd20210428082416 PCC Plastic Tests (KT-17, KT-18, KT... 110 40 - Test Complete 042812021 v
O ves Chrickba20210610040504 rickba20210610040504 Type A Cert Authorization 10 40 - Test Complete 061122021 v
0 Yes CN4G21018E Verification Dala 46210188 Verification Data HMA Mix Analysis (KT-58, KT-15-I, .. 1.0 PASS 40 - Test Complete 061772021 v
0 Yes CN4G21018BWS Verification Data  4G21018BWS Verification Data HMA Mix Analysis (KT-58, KT-15-1I, ... 1.0 PASS 40 - Test Complete: 061232021 v
0 Yes CNrickba20210715043550 rickba20210715043550 171112545 Asphalt Rejuvenating Agent Data Entry 10 40 - Test Complete 07H52021
0 Yes CNslade20210720065246 3lade20210720065246 2113547 Performance Graded Asphalt Binder ... 1.0 PASS 40 - Test Complete 0712712021

1 b

Generate Test Resulis Comparison | Mark Tests Review By Level 1 | Mark Tests Review By Level 2 | Requeue Tests || Request Retests.
Showing 9 of 9
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Callout
Enter your Sample ID.


I

v
R AT W0 TEST ENVIRONMENT 0 0
Actions  Help  Logoff

Receive at Destination Lab ~ Receive at Lab Unit  Enter Test Results  Maintain Test Queue  Review Samples — Sample Records

Review Tests

v Review Tests v 9

Q ‘ slade202107] ‘ & Advanced  Shoving 101

0 added | 0 marked for delefion | 0 changed

# Reportable »  Lab Control Number Sample 1D * Lab Ref Num Test Description TestNumber ¥ Test Result Value Test Status Actual Complefion Date ~ Priority Due Date
Chslade20210720065246 slade20210720065246 2113547 Performance Graded Asphalt Binder ... 1.0 PASS 40 - Test Complete 072772021

enerate Test Results Compariso ByLevel1 || Mark Tests Review

Requeue Tests || Request Retests

Showing 1 of 1

Mark the test you are reviewiny, |

2. Once reviewed, select the appropriate action.

Once both Levels have reviewed the test you
can proceed to the next screen.
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slade
Callout
1.  Mark the test you are reviewing.

slade
Callout
2.  Once reviewed, select the appropriate action.

slade
Line

slade
Line

slade
Line

slade
Line

slade
Text Box
Once both Levels have reviewed the test you can proceed to the next screen.


|

v
Home ~ J Previous ~ | MyPages ~ ISNSIGGUIIS) 9 0
Actions  Help  Logoff

Receive at Destination Lab  Receive atLabUnit  Enter Test Results ~ Maintain Test Queue  Review Tests  Sample Records

Review Samples

v Review Samples v 0

Product Group

Q ‘ fType search criteria or press Enter WWW_WW\WA Enter your Sample ID. |

0 added | 0 marked for delefion | 0 changed

# Acceptance Method ¥ TestNumber * ¢ Sample Status * Sample ID * Sample Type Test Status $ample Date Contracts Lab Ref Num Test Method Test Description
Q 1.0 Pending Authorization xkarenr2018509131111kkr2 ACC - Acceptance 60 - Test Approved by Level 2 10/0172018 313081111 CM3-FGRD CMS3 Test Resulls (
0 1.0 Pending Authorization xkarenr2018513091111kkr3 ACC - Acceptance 60 - Test Approved by Level 2 101102018 517046191 CMS-FGRD CMS3 Test Resulls ( w
0 1.0 Approved karenr20190212104119 ACC - Acceptance 60 - Test Approved by Level 2 0210412019 599580098 CMS-FGRD CMS Test Resulls (| w
0 1.0 Pending Authorization rickba20210428103716 VER - Verification 60 - Test Approved by Level 2 0412812021 AASHTO TS Asphalt, Rheologici w
0 1.0 Pending Autharization rickba20210428103716 VER - Verification 60 - Test Approved by Level 2 0412812021 AASHTO TG Asphalt, Viscosity U w
0 1.0 Pending Authorization rickba20210428103716 VER - Verification 60 - Test Approved by Level 2 047282021 ASTM DB0S4 Asphalt, Elastic Ret wr
0 1.0 Pending Authorization rickba20210428103716 VER - Verification 60 - Test Approved by Level 2 D4f28r2021 AASHTO R28 Asphalt Binder, Acc w
0 1.0 Pending Authorization rickba20210428103716 VER - Verification 60 - Test Approved by Level 2 0472812021 AASHTO T240 Asphalt, Rolling Thi w
0 1.0 Pending Authorization rickba20210428103716 VER - Verification 60 - Test Approved by Level 2 047282021 AASHTO T48 Flash Point of Asph wr
0 ACCP - KDOT Tests And/... 1.0 Approved rickba20210628041055 VER - Verification 60 - Test Approved by Level 2 08/0312015 15220747 PG ASPHALT Performance Grade w
1 }

Generate Test Results Comparison | Send Test Backto Lab || Authorize Samples

Showing 10 of 10
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Callout
Enter your Sample ID.


v 0

IV TEST ENVIRONMENT
Actions  Help  Logoff

Receive at Destination Lab  Receive atLab Unit  Enter Test Results  Maintain Test Queue  Review Tests — Sample Records

Review Samples

2. Click "Save".

v Review Samples

Product Group
-4 i -
Q ‘ 5\6062021071 Advanced  Showing 1of 1 Q. Begin typing to search or pr
0 added | 0 marked for delefion | 0 changed

# Acceptance Methodw  TestNumber ¥ # Sample Stafus * v Sample ID ¥ Sample Type Test Status Sample Date Contracts Lab Ref Num Test Method Test Description

ACCP - KDOT Tests And/.. 1.0 Pending Authorization 3lade20210720065246 VER - Verificafion 60 - Test Approved by Level 2 07072021 516012676 21113547 PG ASPHALT Performance Grade

! N )

Generate Test Results Comparison | Serfd Test Back to Lab || Authorize Samples

Showing 1 of 1

1. Select the appropriate Sample Status from the drop down.
Options are Approved, Void, Complete.
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slade
Callout
1.  Select the appropriate Sample Status from the drop down.  Options are Approved, Void, Complete.

slade
Callout
2.  Click "Save".


[V TEST ENVIRONMENT

Receive at Destination Lab ~ Receive at Lab Unit  Enter Test Results  Maintain Test Queue  Review Tests — Sample Records

v 00

Ations  Help  Logoff

Review Samples Save Complete X
v Review Samples W 9
Product Group
Q Slade202107 -4 Advanced  Showing 1of 1 Q Begm wpmg 10 search or i
0added 0 marked for delefion | 0 changed
# Acceptance Method = TestNumber ¥ # Sample Status ¥ » Sample 1D ¥ Sample Type Test Status Sample Date Contracts Lab Ref Num Test Method Test Description
ACCP - KDOT Tests And/... 1.0 Approved slade20210720065246 VER - Verification 60 - Test Approved by Level 2 07i0772021 516012676 2113547 PG ASPHALT Performance Grade

{

Generale Test Results Compariso Authorize Samples

Select your Sample ID. |

[2. Click "Authorize Samples”.|

18

b

Showing 1 of 1
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slade
Callout
1.  Select your Sample ID.

slade
Callout
2.  Click "Authorize Samples".




